

CERTIFICATE OF ANALYSIS (COA)

Company: Mazandaran Rice Co.
Product: █████ █████ ██████████
Batch No: BATCH-2408 — **Harvest Date:** 2025-09-15
Origin: Mazandaran / Gilan, Iran
Packing: 25 kg laminated / 50 kg laminated

Test	Result	Specification (Export)
Moisture (%)	12.1	11.0 – 13.0
Broken (%)	2.3	≤ 3.0
Admixture (%)	0.3	≤ 0.5
Protein (%)	7.2	6.5 – 8.5
Grain Length (mm)	7.4	7.0 – 7.8
Chalkiness (%)	8	≤ 10

Issued Date: 2025-10-29 — **Lab Stamp & Signature**